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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz <2.5ppm.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0010
40 Normal Voltage 0.0000
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0067
0 Normal Voltage 0.0071
PASS
-10 Normal Voltage 0.0013
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage = 3.92 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.53 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.22 6.20 6.35 PASS
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| ——— e e ]
AERRRREE e BRRRREE I

LTE Band 66 / 20MHz / 64QAM

Middle Channel / Full RB

Spectrum b

Ref Level 30.00 dém  Offset 1450 dB

I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
=
o — \ =
R
0.0
1E-
\
1€ ‘\
CF 1.745 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.75 dem 27,33 dem 7.58 d 3.04 0B .13 dB 5.35 0B .19 68
I e—— -
HEREREEED e

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number : A85 of A166



= as. FCC RF Test Report Report No. : FG551908B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.25 | 1.29 | 296 | 3.00 | 490 | 490 | 9.65 | 9.85 | 14.45| 14.36 | 18.94 | 18.66
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LTE Band 66

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.01 dBm)| ™M1[1] 16.79 dBm)
" 1.74451330 GHz m 1.7 100 GHz
= x nde 26.00 dB @ . ndB 26.00 dB
0u e el f e S ST 1.247600000 MHz 04 e L Laivis B 1.292300000 MHZ,
Q factor \ 1398.3] / qQfactor 1350.4)
[
od 0di A
W
-10 df 7 -10
// \\
20 d 7 y 20 E
Al ]
. A N .
o EBm A E = s N
SN
40 df
50 d 50 d
-60 d 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17445133 GHz 15.91 dam nd8 down 1.2476 MHz ML 1745151 GHz 16.79 dam nd8 down 1.2923 MHz
TL 1 1,7443734 GHz -10.33 dbm nd8 26.00 dB TL L 1.7443622 GHz -9.20 dBm n 26.00 dB
T2 1 1745621 GHz -10.03 d8m Q factor 1398.3 T2 1 1.7456545 GHz -9.35 dBm Q factor 1350.4
L U J L JU J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.85 dBm) ™M1[1] 16.18 dBm)
w1 1.74520380 GHz X 1.74573130 GHz,
20 20 M1
N LT P 26.00 By S - A A e, 26.00 iy
0u il e 4 2.961000000 MHz 04 o IRt wi i i \ 3.003000000 MHZ]
] Q factor 589.4) ] Q factor 581.3
od EL 0d L
ke ‘__
-1 d 1 10 di ¥
\ ’ “
20 d ¥ 20 d Jf
P -~ (Ve . o LI n
Yt - F -2
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7452038 GHz 16.85 dBm nd@ down 2.961 MHz M1 1.7457313 GHz 16.18 dBm nd@ down 2,003 MHZ
T 1 1,7435195 GHz -9.50 dBm nd8 26.00 dB TL L 1.7435195 GHz -10.00 dBm nd8 26.00 dB
T2 1 1. 7464805 GHz -8.81 dBm Q factor 589.4 T2 1 1.7465225 GHz -9.81 dBm Q factor 581.3

L I ]

J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.46 dBm) ™M1[1] 15.00 dBm)
1.74440100 GHz 1.74649900 GHz,
20 20
X ndB 26.00 dB nd 26.00 dB
e o R i T A U 'u\l 4.895000000 MHZ o AN oYy B 4.895000000 MHz
f Q factor \ 256.4 i Q factor 356.8
o + - ] + T
Tf 4 i
-10 df y. -10 d \
20 d - 20 d / -
N Ny / \
ZHtrddm = N -0 i
T e A e Sy
40 df 240 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.744401 GHz 15.46 dam nd8 down 4.895 MHz ML 1.746499 GHz 15.09 dam nd8 down 4,895 MHZ
T 1 1,742572 GHz -10.56 dBm nd8 26.00 dB TL L 1742562 GHz -10.74 dam 26,00 d8
T2 1 1. 747468 GHz -10.93 dém Q factor 356.4 T2 1 1.747458 GHz -10.68 dam 356.8
L U J wa L JU J L]
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.26 dBm) ™M1[1] 16.73 dBm)
) 1.7457790 GHz 1 1.7439610 GHz
= h N A ndg, 26.00 dB @ — ndB . 26.00 dB
o SN I e Y 0.650000000 MHZ 04 i = e 0.850000000 MHz
[ Q factor \ 180.9 7 Q factor \ 177.0]
04 7‘ | 04 / |
i {
10 df ; T -10 di -
\ /
20 d 5 T 20 d 7
A\ [, - I~ / aa ~
0 dBmy A ~ F e n
40 df
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745779 GHz 17.26 dam nd8 down 9.55 MHz ML 1.743961 GHz 16.73 dBm ndB_down 9,85 MHZ
TL 1 1,740185 GHz -6.62 dBm nd8 26.00 dB TL L 1740125 GHz -9.33 dBm n 26.00 dB
T2 1 1,749835 GHz .68 dBm Q factor 1B0.9 T2 1 1.749975 GHz -9.27 dBm Q factor 177.0
L U wa L JU J L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.02 dBm) ™M1[1] 15.79 dBm)
1.7489860 GHZ 1.7387660 GHz
20 M1 20
nde y N 26.00 dB ¥ ndB 26.00 dB
o rfee et e e Y 14.445000000 MHz 04 TR BN A 14.356000000 MHz
T Q factor k 121.1 H.f Q factor 121.1
od 1{ \ od
10 df -- -10 o "} \\'
I \ \
\ )
20 d 20 d
] ] \
k- vy B e a
ARy [ ENR Y
40 df
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1748986 GHz 16.02 dBm ndB_down 14,445 NMHz ML 1.738766 GHz 15.79 dBm ndB_down 14,356 MHZ
TL 1 1737837 GHz -9.65 dBm nd8 26.00 dB TL L 1.737957 GHz -9.63 dBm nd8 26.00 dB
T2 1 1,752283 GHz -10.20 d8m Q factor 121.1 T2 1 1.752313 GHz -10.21 dém Q factor 121.1
L U J wa L JU J L]
Spectrum pectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.18 dBm) ™M1[1] 13.03 dBm)
1.7492360 GHZ 1.7456790 GHz
= 26.00 dB @ [ nd 26.00 dB
104 A i)l oy 18.941000000 V[Hz 0d . APy / ABwW r,-u\_‘»_m“r‘ 18.661000000 \1»—14
92.4 Jl Q factor \ 93.5
od 0 d |
i )
10 df -10 o - -
I ¥
1}
20 d 20 d }+
/ \
= - 30 -
- AR YN - PR S vy "
Lo I v Vg T At b e
a0d a0
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,749236 GHz 14.18 dBm nd@ down 18.941 MH2 M1 1.745679 GHz 13.03 dBm nd@ down 18,661 MHZ
TL 1 1735529 GHz -12.08 dBm nd8 26.00 dB TL L 1735689 GHz -11.70 dam 26.00 dB
T2 1 1754471 GHz -12.25 dam Q factor 92.4 T2 1 1.754351 GHz -14.47 ddm 93.5
L U J L JU J L]
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 | 1.09 | 272 | 270 | 448 | 450 | 9.05 | 9.03 | 13.40| 13.46 | 17.90 | 17.94
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LTE Band 66

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 16.06 dBm)
- M1 1.74508110 GHz - 1.74488530 GHz,
I qeeew 1085314685 MHz ¥ Occ B 1.085314685 MHz,
} s YL e P oo . L NN AT
10 : 10
o d f - 0 di
i/ N\
-tod -10d —
\ . \
= m— 20 T
- S ., .
=i
¥ et T I
W by
40 df
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.7450811 GHz 17.56 dam ML L 17448853 GHz 16.06 dam
T 1 1.74446014 GHz 10.36 dBm Oce Bw 1.085314685 MHz TL L 1.74446014 GHz 8.28 dBm Oce Bw 1.085314685 MHz
T2 1 174554645 GHz 10.70 dam T2 1 1.74554545 GHz 8.39 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.90 dBm) ™M1[1] 16.47 dBm)
- 1 1.74480820 GHz - 1 1.74420280 GHz,
X 2.721276721 MHz L x - 2.703296703 MHZ
J A T3 S Sy
10d - 104 7
! 1
od 0 d
-10 df -10 d
204 20d
1
P e i ~ ~, - [ ~~
y . a0 |
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7448082 GHz 16.90 dam ML 17442028 GHz 16.47 dam
T 1 1.74363337 GHz 10.75 dBm Oce Bw 2.721278721 MHz TL L 1.74365734 GHz 9.12 dBm Oce Bw 2.703296703 MHz
T2 1 174635465 GHz 10.99 dam T2 1 1.74636064 GHz 10.48 dam

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 B Offset 14.50 0B & RBW 100 kHz RefLevel 30,00 GBm  OFfset 14,50 b & RBW 100 khz
o att 30de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ys @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P Miax (e 17x Max
MI[1] 16.05 dBm)| 14.17 dBm
- - 174600900 GHz - i 1.74361100 GHiz
- - Ocg By . 4.475524476 MHz - T 4.495504496 MHz
04 e e e fon e e i L 104 S AN L VW P Y LAY s
] ‘ ] i
0d 0 d ]
I ]
/
10 df i -10 o
/ /
20 d f 20 d - -
/ \ . / \
(s R ’ VARV, VAV P N i BN AN
-and -a0 d
50 -50 df
0d 60 d
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 T 1.746089 GRz 15.05 dBm ML 1.743811 Gz 14.17 dBm
TL 1 1.7427622 GHz 10.01 dém Oce Bw 4475524476 MHz TL L 1.7427522 GHz 9.45 dBm Oce Bw 4.495504496 MHz
T2 1 1.7472378 GHz 10.21 dem T2 1 1.7472478 GHz 10.07 dém
L U J wa L JU J L]
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LTE Band 66

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 32 dBm)| ™M1[1] 17.20 dBm)
- M 1.7409440 GHZ| - 1 1.7464990 GHz
. DcRBw 1 050040051 MHz XOcc Bre B 9.030969031 MHZ
i e e R e T R A
10 df - + 10 d -
{ 1
/ \ \
o d 0 di |
! 1
| \
10 df 10 o ~
\ \
204 - 20d L
f L - \
-3y = ~30-dlf . T~
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.740944 GHz 17.32 dam ML 1.746499 GHz 17.20 dam
T1 1 1.7405045 GHz 11.46 dBm Oce Bw 9.050943051 MHz T1 L 1.7405045 GHz 9.62 dBm Oce Bw 9.030969031 MHz
T2 1 17495554 GHz 12.34 dam T2 1 1.7495355 GHz 10.41 dam
L I 4 [S JL -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.45 dBm)
- . 1.7 - 1.7438310 GHz
o X OccBre 13.996605397 MHz o : By . 13.456543457 MHz
0u R VAT Pk LAy . Jv,_n_,,” N L [
[ |
/ \ / \
od T 0 T !I
\ !
-1 d -10di T
!
L ! |
20 d Y 20 df 4 4
\ / -
= X LNVAY . AY
AT A SRR TS
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745689 GHz 15.43 dam ML 1.743831 GHz 14,45 dam
T1 1 17383167 GHz 10.25 dBm Oce Bw 13.396603397 MHz T1 L 17392567 GHz 10.47 dBm Oce Bw 13.456543457 MHz
T2 1 17517133 GHz 10.21 dam T2 1 17517133 GHz 8.99 dam
L I 4 - [S JL -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.50 db & RBW 300 kHz
j= Att 30de  SWT 18.5ps @ VBW 1MHz Mode aAuto FFT b Att 30 dB SWT 189 ps @ VBW 1MHz Mode auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
™Mi[1 14.02 dBm) 13.87 dBm)|
r{ ce Bw 17.902097902 MHz 17.942057942 MHz|
) o A, o W W0 A A 2 ¥
10 df ey e i 10 d A ) - ’\I"
0 di 0 df l\
104 - -0d : T
;" [ Y
20 df i 20 T v
/ ~ \
i Ty | e -30 S B E
T W[ nemesmy PNy 4 % WP
-40 di
-50 df -50 di
-60 df -60 df
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 1741803 GHz 14.02 dBm M1 1.750075 GHz 13.87 dBm
TL 1 1.736049 GHz 9.90 dBém COcc Bw 17.902087502 MHz TL 1 1.736009 GHz 10.63 dBm COcc Bw 17.942057942 MHz
T2 1 1,753951 GHz 11.30 dBm T2/ 1 1.753951 GHz 10.89 dBm
L JL J L JL J v
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
| 3 3 AES Line _$PURLOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F /‘\ 20 GBH‘.‘P ?‘. S
10 dém | \ 10 dem f \]
0de f { 0 dem )' {
-10 dBm 1 -10 dBm
SPURIOUS_LINE_ABS \ f
20 dem 20 dim f
-30 dBm -30 dem
2 ] M\ \
40 derm - ,Wﬁﬁlm s
e BN Pu——— 7 Ul N S
-50 dém YU -50 dem o
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70892 GHz -35.29 dém -22.29 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77974 GHz 21.37 dBm -8.63 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -22.43 dém -9.43.d8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -22.09 dBm -9.09 dB
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 21.41 dem -8.59 d& 1.781 CHz 1.700 GH2 1.00D MHz 170100 GHz 3574 dBm o0 74 B
.
I J1 1 i
Date: 18.JUN.2025 04:15:08 Date 1 2025 04:23:15
N o
Spectrum Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 DABS Lt SPURIOUS INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P
Ao B
10 dBm / e 10 dpmore \
0da j \l\ 0 dem, \
-10 dBm . -10 ddm ]
SPURIOUS_LINE_ABS | 1|
-20 dém l T -20 dpm ‘
2 i || gl \
el ! ! T
g™ P “‘"“"“ﬂmw
-40 dem v 3 40 dem 1' o
e ‘\n N e N
-50 d8m -50 dem
-60 dm 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs it Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -23.77 dem 77 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77696 GHz 13.23 dBm -16.77 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -28.50 dBm -15.50 8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -30.28 dBm -17.28 dB
1,710 GHz 1.712 GHz 100,000 kHz 171033 GHz 13.60 dBm -16.40 dB 1.781 CHz 1.700 GH2 1.00D MHz 178100 GHz 5701 dBm Z1401 B
.
I J1 1 i
Date: 8.JUN.2025 O04:1B:32

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number

1 A92 of A166



SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N m
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 dhine /.\ S
N\ L
10 dBm ! \ 10 dBm: }‘ T
o dd . 0 dem j 1!‘
-10 d8m i -10 dBm
SPURIOUS_LINE_ABS \ r“
20 dem 20 dBm—H
-30 dBm i -30 dem |
!
-40 dem L - ™, -40 gim \
‘ oo shnperont™ ] T ‘ ; e o ST TSRS R
| ) L e, ol " " I TN YV S——
-50 dam -50 dem
[P o]
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70895 GHz -35.65 dém -22.65 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 20.59 dBm -5.41 d&
1.709 GHz 1710 GHz 20,000 kHz 1.71000 GHz -21.90 dém -8.50 d8 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -22.43 dBm -0.43 dé
1.710 GHz 1.712 GHz 100.000 kHz 1.71021 GHz 20.84 dBm -0.16 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78104 GHz -35.39 dBm 52.39 dB
T
i i 1 )
Date: 18.JUN.2025 04:15:55 Date 1
N m
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 1 % \ 10 dB? "“"’\
0 dby I } 0 dem H
-10 d8m | \ -10 dgm :
SPURIOUS_LINE_ABS ] 1
-20 dem l[ im‘ -20 dpm J
-30 dBm W i |1 Bm m
-
-40 dBm T, M n 'MJ -40 dBm \"* e
S ——— N e ""‘U"LM R o
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70889 GHz -25.58 dém -12.58 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77971 GHz 12.27 dBm -17.73 de
1.709 GHz 1710 GHz 20,000 kHz 1.71000 GHz -29.74 dm -16.74 08 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -29.69 dBm -16.69 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71033 GHz 12.59 dém -17.41 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78107 GHz -25.69 dBm 16.60 dB
T
)i i 1 )
Date: 18.JUN.2025 04:19:18

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number : A93 of A166




SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

&

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P f\ 20 dhine [\ S
10 dBm [J | 10 dBm ] \
ode I % 0 dBm ! K
|
-10 dém - -10 dBm f
SPURIOUS_LINE_ABS h d
-20 dem i k -20 dBm J
-30 dBm -30 dem Y
, . [ .
40 dBm -40 dgm o
». = 7 ~ —— . .
-50 dam -0 dem \"""4"-,
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -36.89 dém -23.89 d& 1.778 GHz 1.780 GHz 100.000 kHz 1.77977 GHz 19.37 dBm -10.63 dB
1.709 GHz 1710 GHz 20,000 kHz 1.71000 GHz -23.56 dBm -10.56 8 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -23.63 dBm -10.63 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71023 GHz 19.35 dém -10.65 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78100 GHz -37.53 dBm 24.53 dB
T
i i 1 )
Date: 18.JUN.2025 04:16:41 Date: 18
N m
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm » 10 dBm -
/ \ { \
0dB /J \ o UBM‘I \
-10 dém i i -10 dfm 1
SPURIOUS_LINE_ABS | |
20 dem [ \ 20 dpm T
-30 dBm -30 gBm ‘
] r RM.,\ 1 N"w
-40 dem et i dem v T
- PRI P et b | e
-50 dBm -50 dem Do
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -29.40 d&m -16.40 d& 1.778 GHz 1.780 GHz 100.000 kHz 1.77965 GHz 11.44 dBm -18.56 dB
1.709 GHz 1710 GHz 20,000 kHz 1.70999 GHz -33.42 dm -20.42 8 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -32.85 dBm -19.85 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71093 GHz 11.41 dém -168.59 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78101 GHz -31.83 dBm ~18.83 dB
T
)i i 1 )
Date: 18.JUN.2025 04:20:04

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number : A94 of A166




SPORTON LA

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum L v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 UIB!I'F“H PURIOUS INE_ABS /‘W 20 GBH‘.‘P 1\ S
10 dBm J 10 dBm L
odB J \ 0 dem f \
-10 dBm -10 dBm ]
SPURIOUS_LINE_ABS l m |
20 dem f H. 20 dim r’
.30 dem / -30 dBm wf !
, ] WA Al e T e
40 dem o | AT e v
e = il .h/f h\\ B Lo SN WP—
-50 dBm = -50 dem or
-60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -35.73 dém -22.73 d8 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77973 GHz 21.08 dbrm -5.02 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -18.35 dém -5.59d8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -21.81 dBm -8.81 db
1,710 GHz 1.713 GHz 100,000 kHz 1.71026 GHz 21.28 dem -8.72 dB 1.781 CHz 1700 GH2 1,000 Miz 178101 GHz 35.36 dBm o035 B
.
I 1 i

Date: 18.JUN 04:29:39 Date: 18 04:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum oz ||| spectrum v
Ref Level 30.00 dBm  Offset 14,50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS ABS 20 ﬂB;’:i‘p S
10 dBm R RN 1(@%me.\
0de /'r i dBm: t
-10 dam i -10 dBm E
SPURIOUS_LINE_ABS [ l
20 dem i 20 dim \
-20 dBm P M -30 dBm %“
o Ww M ™ A,
-40 dem — — 40 dBm %Wﬂ -
IR AP, S " [l CNSETSN
50 dBm 50 dem
-60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.713 GHz [|[start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70894 GHz -21.74 dém -8.74 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77866 GHz 9.77 dém -20.23 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -32.56 dBm -19.56 d8 1.780 GHz 1.781 GHz 30.000 kHz 1,78000 GHz -33.29 dBm -20.29 dB
1,710 GHz 1.713 GHz 100,000 kHz 171103 GHz 9,35 dém -20.65 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78191 GHz -23.41 dBm -10.41 dB
.
)i i )
Date: 8.JUN.2025 O04: Date:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number 1 A95 of A166



SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

&

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm / 20 dém:
10 dém f 10 dem \‘
0 [l \ 0 dem J |
-10 dBm -10 dBm
SPURIOUS_LINE_ABS J \ I
20 dem J. i 20 dim /
-30 dBm i ] -30 dem
A |
; \H k“‘,\f\ /4\ i, \ ﬂf y [t
40 derm R m R
) —— J/ 1“\ st 2
E \,
S0 dem e 50 dBm -
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -36.02 dém -23.02 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77976 GHz 20.14 dBm -9.96 db
1.709 GHz 1.710 GHz 30.000 kiz 1.70957 GHz -15.05 dém -6.05d8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -20.26 dBm -7.26 db
1,710 GHz 1.713 GHz 100,000 kHz 171027 GHz 20.32 dem -9.67 d& 1.781 CHz 1700 GH2 1,000 Miz 178100 GHz 36,81 cBm o581 B
.
I J1 [ i
Date: 18.JUN.2025 Date 1
Spectrum [ spectrum =
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dem ==ve Il dBm
. N
0de Jfl | dem -
-10 dam I 10 dem E
SPURIOUS_LINE_ABS r ¥
20 dem i 20 dim ‘
30 dBm , Iul‘n'llmi*‘."r",l“ﬂ a0 dBm Py -
g,
I e M e o
. N PRSI Lty s T NSRRI SN
-50 d8m -50 dem
-60 dm 50 derm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70885 GHz -24.33 dém -11.33 d& 1.777 GHz 1.780 Ghz 100.000 kHz ENITT ©.49 dBm -21m|
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -32.55 dBm -19.55 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -31.32 dBm -18.32 dB
1,710 GHz 1.713 GHz 100,000 kHz 1.71043 GHz 8,64 dém -21.36 dB 1.781 CHz 1700 GH2 1,000 Miz 170106 GHz 25,97 dBm Ci597dB
.
I J1 [ i
Date: 8.JUN.2025 04:33:48

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number : A96 of A166



SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

&

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém: I
| i
10 dBm F 10 dBm !
0de ( 0 dBm j |
-10 dem k -10 dBm
SPURIOUS_LINE_ABS | hu Jr
-20 dem f Ll -20 dBm ;{
-30 dém -30 dBm A
W ENERYYIE ad L
40 derm. P _— il
— 7 5 —
-50 dém g 50 dem "
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -37.16 dém -24.16 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77977 GHz 19.30 dBm -10.70 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -22.24 dém -9.24 d8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -22.07 dBm -9.07 db
1.710 GHz 1.713 GHz 100,000 kHz 1.71021 GHz 19.65 dBm -10.35 dB 1.781 GHz 700 GHz 1,000 Miz 78104 CHe 36,97 dBm o597 B
Y
I it [ 2
Date: 18.JUN.2025 04:31:11 Date 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
; o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100

@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
¥ . : ABS Line _§PURIOUS_|LINE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 diim
10 dBm 10 dBm
{wu.n. ! v "vwn\
ode } + dem :
-10 dam i 10 dBm E
SPURIOUS_LINE_ABS r
-20 dem i -20 dBm
-30 dBm -30 dB
Lot W""‘Wﬂ } " Ww-‘
A
40 derm. e s 7] _a0 dBm i, —
] LMWV"’J K“"“MJ [Ettss S N N
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stﬂ 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70801 GHz -30.02 d&m -17.02 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77930 GHz 7.45 dbm -22.55 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -35.31 dém 2231 d8 1.780 GHz 1.781 GHz 30.000 kHz 1,78000 GHz -35.42 dBm -22,42 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71056 GHz 7.46 dBm -22.54 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78133 GHz 30.35 dBm ~17.35 dB
Y
)i i 1 )
Date: 8.JUN.2025 O04:34:34

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number 1 A97 of A166



SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
ectrum o s um 7
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, 11 20 GBH‘.‘P - S
10 dem } 10 dBm: \
odB I 0 dem T
il A
-10 dBm i 10 dBm -
SPURIOUS_LINE_ABS \ )‘f L
20 dem / W 20 dim M“ l\
30 dBm A ”\ -30 dem )
f wl A ]
10 dem ] L\M A, L sodehy—[0\ Mo
I ORI RS S e el | Mgt B | U
-50 dam -50 dem
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -35.73 dém -22.73 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77969 GHz 21.24 dBm -8.76 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70999 GHz -19.64 dm “6.64d8 1.780 GHz 1.781 GHz 50,000 kHz 178001 GHz -18.63 dBm -5.63 db
1,710 GHz 1.715 GHz 100,000 kHz 1.71037 GHz 21.43 dem -8.57 d& 1.781 CHz 1700 GH2 1.00D Mz 170102 GHz 3557 dBm o0 57 B
.
I - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . . AKS Line _§PURIOUS_LINE_ABS PABS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 dBm
10 dBm 10 dém
w . .\ e e srespron o
|
b { \ of dem 1
-10 dBm ’ 1 10 dBm
SPURIOUS_LINE_ABS J ‘.l \l
20 dBm : 20 dBm -
20 dom PR e I a0 ) e,
K m
M" )
T | ”""“mm..
40 dem— i -40 dBm e m———
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70881 GHz -23.09 d&m -10.09 d& 1.775 GHz 1.780 GHz 100.000 kHz 1.77504 GHz 7.25 dbm -22.75 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -30.50 dBm -17.50 dB 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -31.30 dBm -15.30 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71313 GHz 7.74 dBm -22.26 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78103 GHz -25.27 dBm -12.27 db
Y
)i i )

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number : A98 of A166



SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 30.00 dBm

&

Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

s um

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS . PASES
20 dBm 20 dém: T
|
10 dBm f 10 dBm '\
0da J’ \ 0 dem
-10 dem i -10 dBm
SPURIOUS_LINE_ABS \ N[
-20 dBm j ,\H‘ -20 dBm rM‘. \
-30 dBm ’f i’\l -30 dBm r’“
i [ Sl
" |
40 dbm. | st t ML Ll *MB:\;}J_ .'\./"\ll ) Mt e
et S A - il o B e s SRS Nk

-50 dam -50 dem
-60 dBm 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -35.71 dém -22.71 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77964 GHz 20.66 dBm -9.34 db

1.709 GHz 1.710 GHz 50.000 kiz 1.70998 GHz -18.84 dm -5.84d8 1.780 GHz 1.781 GHz 50,000 kHz 178001 GHz -16.80 dBm -3.80 db

1.710 GHz 1.715 GHz 100,000 kHz 1.71035 GHz 20.33 dBm -9.67 dB 1.781 GHz 1700 GH2 1.00D Mz 178111 GHz 36,01 cBm om0 B

Y
I L il 1 o)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 UIB’I';“H PURIOUS INE_ABS PABS 20 dbm
10 dem 10 dém
N WMWM i e S O
ods | o dem |
[ | \
-10 dBm Ul i cerm
SPURIOUS_LINE_ABS { \ 1
20 dem 20 dBm :
-30 dBm I ! -30 dem M %
Tl A g
MM"”W jJ }(\ MLM
40 B — T -40 dBm et ]
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170891 GHz -27.27 dém -14.27 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77603 GHz 6.57 dBm -23.43 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.70857 GHz -32.75 dbm -19.79 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78004 GHz -32.96 dBm -19.96 dB
1,710 GHz 1.715 GHz 100,000 kHz 171466 GHz &.48 dém -23.52 dB 1.781 CHz 1700 GH2 1,000 Mz 78162 CHe T 1520 ds
.
)i i )
Datea: 1

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number

1 A99 of A166



SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
N
10 dBm !‘ 10 dBm \
ode { H 0 dem l
-10 dBm ; -10 dBm
SPURIOUS_LINE_ABS .ﬂl |J
-20 dém J '?l\ -20 dBm J‘H’”
-30 dBm M",k' -30 dem fk’ i
40 dorm I, f ﬁ\‘ {4 A A% AN [ -
PN B, o | J bt &WMM‘*) BN "J"‘r g b \\ i v ——
-50 dam -50 dem
-0 dem 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | |['start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170200 GHz -36.74 dém -23.74 d& 1.775 GHzZ 1.780 GHz 100.000 kHz 1.77964 GHZ 19.31 dBm -10.69 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -18.35 dém -6.35 d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -16.67 dBm -5.67 de
1,710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 19.15 dBm -10.85 dB 1.781 CHz 1700 GH2 1,000 Mz 178101 CHe ~37.05 dbm 3405 db,
.
I 1 1 i
Date: 18.JUN.2025 04:48 Date 1 04:57:57
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100

@1 AvoPwr (@1 vgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
: ; ; ABS Line _§PURIOUS_|INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 diim
10 dBm 10 dBm
(R i ﬁmwwmm“m-mw-w\m-
odB M o dem ""\
l ik \
-10 dem {10 dBm ;
SPURIOUS_LINE_ABS f k k
“20 dem ’ 20 dBm t
-30 dem 30 dem i
U Bteprsart oy
ity
B A ; \ I
-40 dBm -40 dBm 5
.- J k" i
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stﬂ 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170850 GHz -30.73 dém -17.73 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77637 GHz .35 dBm -24.65 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -32.45 dBm -19.45 8 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -32.33 dBm -19.33 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71058 GHz 5.51 dBm -24.49 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78107 GHz -31.52 dBm C18.50 dB
Y
)i i 1 )
Date: 8.JUN.2025 04:53:14

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number 1 A100 of A166




SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

oo
Spectrum = v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 gine —PPURIOUS | INE_ABS {,! 20 dbime 5 ﬂ
10 dem ( \ 10 dBm: # ‘l
o de J L 0 dem f‘ H
-10 dBm — -10 dBm. !
SPURIOUS_LINE_ABS Lb / \
-20 dem L.H -20 dBm o
-30 dBm }T ! r -30 dBm [
| \ ﬂ \
o it i . JIUIL : | \‘N .|| ) ;ﬂ —f T i
A I A it Yoo ot AN nd W LA U
50 dem 50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts StoE 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -37.09 d&m -24.09 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77941 GHz 21.06 dém -8.94 db
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -18.51 dBm -5.51 dB 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz <1814 dBm -5.14 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71057 GHz 21.16 dBm -8.84 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78104 GHz -36.71 dbm -23.71 dB
Y
) i )

Date: 18.JUN.2025 05:02:49 Date: 18
o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS ABS 20 dkine 8
10 dBm 10 dBm
- L, -
o ds AR | AT S By o PW T WMNMI
-10 dem { \ 1o dem ]
SPURIOUS_LINE_ABS ‘ 1 I
-20 dem H L 30 dBm ‘I\
-30 dBm W e el #30 dBrm | ol -
| L 40 dem . ‘J AN ]
-50 dem -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -27.28 dém -14.28 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77385 GHz .37 dBm -25.63 dB
1.709 GHz 1.710 GHz 160.000 khz 1.70556 GHz ~33.68 dbm -20.68 d& 1.780 GHz 1.781 GHz 100,000 kHz 1.78002 GHz -33.20 dBm -20.20 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71886 GHz .29 dBm -25.71 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78141 GHz -27.52 dbm -14.52 dB
Y
I 1 P
Date: 18.JUN.2025 05:05:07

Date:

13:13

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number

1 A101 of A166



SPORTON LAB.

FCC RF Test Report Report No. : FG551908B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P [ 20 dhine s {_}
\I |
10 dém ( \ 10 dem | l
0de i 0 dem j \
-10 dBm J 4 -10 dBm
SPURIOUS_LINE_ABS l Vﬁ" f \
-20 dem ’.W\ -20 dBm »\HI !
-30 dém f ” -30 dem -+ .k
40 dBm — e - ﬂ. il D\‘ . » dﬁmj | Pll lﬁ\ / [ .
ottt ok Vo UL L] L] S U It TORRERNS SN
50 dem 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -36.39 dém -23.39 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77942 GHz 20.43 dBm -9.57 db
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -19.51 dém 6.51d8 1.780 GHz 1.781 GHz 100,000 kHz 178004 GHz -20.12 dBm -7.12 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71056 GHz 19.91 dEm ~10.09 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78100 GHz -37.73 dbm -24.73 dB
T
Il 1 1 i
Dater 1 JUN. 2025 05:03:35 pate: 1 11:41
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem 10 dém
o b e T s i Kstiniitn P e i e i 2 \—’\n—-—.——uf\,v‘«qr-‘
f ‘ '
-10 dBm # \ -10 dBm !
SPURIOUS_LINE_ABS | \ ‘
20 dem ([0 e -
-30 dBm " ’J ) 0 dem ‘
| bl o A AT ‘““‘" W | A bttty
e . 40 dB B
f T m Ueriinit ——
50 dBm 50 dem
-60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -29.86 dém -16.86 d& 1.770 GHz 1.780 Ghz 100.000 kHz 177884 GHz 3.65 dBm -26.35 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -34.73 dBm 2173 8 1.780 GHz 1.781 GHz 100,000 kHz 178006 GHz -34.66 dBm -21.66 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71899 GHz 3.868 dBm ~26.12 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78165 GHz -30.33 dbm ~17.33 dB
T
Il 1 1 i

18.JUN. 2025 O

5:05:53

Date: 13:59

Sporton International Inc. (ShenzZhen) : A102 of A166
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AUYFRMX5111

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

18.JUN. 2025 05:06:33

N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P ﬂ 20 dhine s ﬂ
10 dém ( \ 10 dem | \
0de | L\ 0 dem J l
-10 dBm ) -10 dBm .
SPURIOUS_LINE_ABS f 1\L\ f‘J \'I‘
-20 dem ¢ - -20 dBm
Y {
-30 dBm | -30 dem IJ\ !
-40 dem -2 ‘! 7 rh Jﬁ ﬂw -4 dBm f ﬂ'\ ,f t \‘ S
] \ L N | | )
"50 dbm: u e L f\w“’u\# /SJ:\ ;‘B”\J oA mj L
! - m
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -37.75 dém -24.75 d 1.770 GRz 1.780 Ghz 100.000 kHz 1.77943 GHz 18.61 dBm -11.19 d&
1.709 GHz 1.710 GHz 100,000 kHz 1.70955 GHz -20.34 dBm 734 d8 1.780 GHz 1.781 GHz 100,000 kHz 1,78003 GHz -21.28 dBm -8.28 dB
1710 GHz 1720 GHa 100.000 kHz 171056 GHz 19.37 dBm -10.53 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78102 GHz -38.05 dBm -25.05 dB
T
Il 1 1 i
Dater 1 JUN. 2025 05:04:21 Date: 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem 10 dém
ods - e P P T, e S S SLIZPRYY SESSPY
[ \
-10 dBm | ! -10 dBm +
SPURIOUS_LINE_ABS { ‘ l
20 dem 7 \‘L 30 dem \
-30 dBm JN.JI & fzu dBrm t
™ . canal M 40 dBrm l r“"“" -
50 dBm 50 dem
-60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70826 GHz -34.45 dBm -21.45 d8 1.770 GRz 1.780 Ghz 100.000 kHz 1.77197 GHz 2.46 dBm -27.54 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.70995 GHz -35.50 dBm -22.50 8 1.780 GHz 1.781 GHz 100,000 kHz 178000 GHz -33.52 dBm -20.52 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71929 GHz 2.58 dBm ~27.42 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78111 GHz -33.60 dbm -20.60 dB
T
Il 1 1 i

Date:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number : A103 of A166




SPORTON LAB.

FCC RF Test Report

Report No. : FG551908B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum L v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P Il\ 20 dhine s f‘
10 ¢Bm H 10 dem ‘ Wl
0de | |‘ 0 dem
L [
-10 dBm i -10 dBm -
SPURIOUS_LINE_ABS J' "'1‘ Jl/ \‘I
20 dem 20 dim
[ m A
30 dem -30 dBm [
40 dam BESNEY i | A0, g f\] JH L .
== y T
[t ] w‘ \fﬂv&m J L,J L,,.‘ S A ] l-\q e i el LxJ' Lot W, it
-50 dém 50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70893 GHz -36.50 dém -23.50 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77918 GHz 21.03 dBm -8.97 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -16.97 dém -3.57.d8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -16.87 dBm -3.87 db
1.710 GHz 1.725 GHz 100.000 kHz 1.71086 GHz 21.37 dBm -8.53 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78101 GHz -36.00 dbm -23.00 dB
T
Il 1 P

Date: 1
o
Spectrum || Spectrum v
Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dem 10 dém
0 dB B T T e e vy 0 aﬁ*;x‘-"-'“'\- PN At A AP\ i e —
-10 dBm , -1 dBm \
SPURIOUS_LINE_ABS ‘ ‘
20 dem j 20 dem L
-30 dBm / Iy 40 dBm
; - 1 y wmw
[ 7 w——
T
40 dem 40 dBm
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[I'start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -29.60 dém -16.50 d& 1.765 GHZ 1.780 GHz 100.000 kHz 1.76616 GHZ 3.47 dBm -26.53 db
1,709 GHz 1.710 GHz 200.000 kHz 170997 GHz -32,31 dém -19.31 dB 1780 GH= 1781 anz 200,000 kHz 178005 GHz 32 40 dBm lo40de
1710 GHz 1725 GHa 100.000 kHz 172111 GHz 3.32 dem -26.62 dB 1,761 GHz 1.790 GHz 1,000 MHz 1,78130 GHz -30.11 dbm -17.11 dB
T
I 1 P

18.JUN. 2025 O

5:19:38

Date:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID:

2AUYFRMX5111

Page Number

1 A104 of A166



= as. FCC RF Test Report Report No. : FG551908B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

- o
Spectrum || Spectrum v

Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line SPURIOUS_LINE_ABS. PASES

20 ghine _FPURIOUS }INE_ABS P " J L ﬂ
10 dem " ‘l 10 dem ‘ \
0 dB j ‘ 0 dem / ‘L

-10 d8m i 4 -10 dBém

SPURIOUS_LINE_ABS PI M\ r\}“ VL
-20 dem 7 ,'\..\ -20 dBm By
-30 dBm I J/

-30 dBm

40 o . J fl LI || A y !
—— T l ",  dam—p |K 1 f i o —
AWAV NN o ff i ) bt A L A A

50 dam - "0 dem Sl ol i

-60 dBm -60 dBm

Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.700 GHz 1.709 GHz 1.000 MHz 1,7085 GHz -33.03 dBm -20.03 d& 1.765 GHz 1.780 GHz 100.000 kHz 1.77914 GHz 20.18 dém -9.82 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70957 GHz -17.58 dBm -4.58 dB 1,730 GHz 1.781 GHz 200,000 kHz 1.78002 GHz -18.59 dBm -5.50 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71083 GHz 20.37 dBm -9.53 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78102 GHz -37.85 dbm -24.85 db

]" 1

Date: 18.JUN.2025 05:1B:05

i (|

Lowest Band Edge / Full RB Highest Band Edge / Full RB

- o
Spectrum || Spectrum v

Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck pPaBS | SPURIGHECHEEKABS _ PABS
6 3 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 10dBm
0 dB 2 " P e 3
-10 dBm . \ 10 dBm \
SPURIOUS_LINE_ABS } \

-20 dBm
[

-2p dBm L

-30 dBm /J -30 dBm

e ) I " \ N
it e AN
! M N oo cem M .
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70880 GHz -32.18 dém -19.18 d& 1.765 GHz 1.780 GHz 100.000 kHz 1.76796 GHz 2.03 dBm -27.97 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70994 GHz -34.11 dBm -21.11 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78005 GHz -34.73 dBm -21.73 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71446 GHz 2.35 dBm -27.65 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78154 GHz -32.29 dbm -19.29 db
Y
i il [| Ed
Date: 18.JUN.2025 05:20:23 Date:
Sporton International Inc. (ShenzZhen) Page Number 1 A105 of A166

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111




SPORTON LAB.

FCC RF Test Report Report No. : FG551908B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
3 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s m
10 dém J | 10 dem J \
ode - lL 0 dem r \
-10 dBm / -10 dBm .
SPURIOUS_LINE_ABS {/ L\‘ ﬂl(“ \\
20 dem i\ 20 dim Pr(
-30 dBm \“V -30 dem 7
A
40 dem [l l1y i) { fn 40 dBm fy / 4
p— T Y T f R e |
— o] o e e T
o o A i s o -
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70893 GHz -38.08 dém -25.08 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77917 GHz 19.68 dBm -10.32 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -18.26 dm -5.26 d8 1.780 GHz 1.781 GHz 200.000 kHz 1,78003 GHz -18.94 dBm -5.94 db
1.710 GHz 1.725 GHz 100.000 kHz 1.71085 GHz 19.32 dEm ~10.68 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78105 GHz -37.24 dbm -24.24 dB
T
Il 1 (] i
Date: 18.JUN.2025 05:1B:51 pate: 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
0 dB ( T — 3 \I 0 gty \\
-10 dBm L
SPURIOUS_LINE_ABS J I \
20 dem l L \
-30 dém : l't |
™ ptpdintsmprisibini r; \L . .
50 dBm
-60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70884 GHz -35.88 dbm -22.88 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.76730 GHz 1.10 dBm -28.90 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70954 GHz -36.00 dBm -23.00 8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -35.12 dBm -22.12 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72245 GHz 0.57 dBm -29.33 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78139 GHz -35.93 dbm -22.93 dB
T
Il 1 (] i

18.JUN. 2025

05:2

09

Date:

: A106 of A166

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number





